s Bz iliﬂm"ﬂiiﬂﬂ

PARTS CATALOGUE FOR LIFAN GENEF SOL uE ENGINE

L

—
:._, - ‘-. e
o A\V i v d =
!
1

ERTMARINSRLS

Chonggqing Lifan Power Co.,Ltd.



¥t B PREFACE

2VTTF-A BRASHBIZE HWMARNERARRAEANE & BTHHF BNE. 4R, & 58
WAl HLEFE £ . B & MR, BAE. &R . ZEAEFER HEEREN Z, B . KiF
EFAME . FT. BFAE. AUR. M NEE ESEBEE A

(2V77F-A BRSHHFHRG M) THLR TAHER HD HIMK, MHESETEHEAERE X, W
B HEFE R FH SEERM B NTRZ , Db &
Q2V77F-A BRSHENFERG M) WAAAR BTE AWNRRIERASE, R AN AFEEE S0
HEH, MBRY, BFEBTE,

Combine with all the specialty and advantages of the same models at home and abroad, 2V77F-A, being of 4-stroke, double cylinder
with force air-cooled type, is one of the newly gasoline engines developed by our Co. It is characterized by advanced design, compact
structure, reliable performance, convenient service, low fuel consumption and easy regulation. The engine is widely used as ideal power in
many fields such as generating set, tour, open working, public place of entertainment, construction machine, agricultural machinery, etc.

For the sake of customer’s convenience, we carefully compile the PART CATALOGUE FOR 2V77F-A ENGINE, which covers the
main information of parts, such as illustrations, names, quantities, etc. Please refer to this book when you order the parts. If any difference in
the book from the actual engine status, please do as per the real.

The copyright of this catalogue belongs to Lifan Power Co., Ltd. Any group or individual is forbidden to reprint or copy any item from

it. The catalogue is subject to change withoutsotice.

PRSI LA IR A 7]
Chongqing Lifan Power Co., Ltd.

ZEFEFAREANAE—RWJun, 2006 First Edition)

EE [t EEAN EZa [ |




E-1

Ee FH AL 25 ZH fL v eeeeeeereereereereeseeseeseeneesensansansasssessesseses sen seuses dabiadhas sabaes eusaus aaentbe b eeee e e e s

E-3

E-4

E-5

E-6

E-7

E-8

E-9

H x

(INDEX TO ENGINE GROUP)

D 5 T R
CRANKCASE ASSY

CRANKCASE COVER ASSY

ABTSL . TSR ZE BAFR () seeevesnennsnnennennennententeieeneenesboeeeetethessenattnteterterterterteseenannesnannennannes
CYLINDER HEAD & CYLINDER HEAD COVER ASSY (1)

BTk . ARETSREE AR () vevveveenerersnninntueeneenodonsaatinn entatiiieees sonsunantuteteetesenssssstiteteeteseassnnnns
CYLINDER HEAD & CYLINDER HEAD COVER ASSY (1)

LI TE oy N 1 L PP
CRANKSHAFT, PISTON, CONNECTING

L T eI e I =4 = = PP
COMBINATION OF CAM SHAFT & VALVE ROCKER

ST S A i+ v #ev #evsssnnsnnsns ashinbinsnsabaseneesee ee be e ee et e eebeeteeteeteeteeteeteeteeteeteeteeaenaenaenaenaanaanaas
CARBURETOR ASSY

- ) TS L TR R
AIR CLEANER ASSY

TYFEBLLEE (JETIL) wevesneenesnnenneneetesennnt sttt teetesee st st bt tetesees st st bt e e e e tes e e sttt te st e ees s
MUFFLER

10

12

15

16



E-12

E-13

E-14

E-15

E-16

RECOIL STARTER

S O ok 42
lﬁﬁ*ﬁiﬂiug ﬁ ................................................................................
IRZ

REGULATING CONTROL SYSTEM

o
E%ﬁgﬁ: ......................................................................................

FLYWHEEL

IGNITION COIL

A AZS | £ B i+ oo v wee wen sen smn smn s st sttt et ettt e et e e e

STARTING MOTOR CONTROL BOX ASSY

?g,{/ﬁ%% ()Z"EEE) .............................................................................

RECTIFIER

EMBLEM

ooooooooooooooooooooooooooooooooooooo

ooooooooooooooooooooooooooooooooooooo

ooooooooooooooooooooooooooooooooooooo

ooooooooooooooooooooooooooooooooooooo

17

19

20

21

22

23

24



E-1 #5552 5 CRANKCASE ASSY

30 34—

F o5 F AR - _y & % 1
S/N Part No. SN Description Quantity Remark
T 1121272V 7TF T B33 Drain plug 2
2 11213/2V77F JHLIHI 2R 7 B Wahser, drain plug 2
3 13180/2V77F it 38x568x8 Oil seal, crankshaft,38 X 58x8 1
4 11100/2V77F A FE A Crankcase 1
5 12354/2V77F B SRR s Gasket, labyrinth gland 1
6 12353/2V77F ®ES Gland, labyrinth 1
7 26329/2V7T7F TRAEAT 2 Washer 3
8 26321/168F TR Split pin 2
9 26390/2V77F R BRI 8x14x5 Oil seal, regulating sway bar 1
10 26311/2V77F TEEEFT Regulating sway bar 1
11 GB/T12764 BRET AR & 8x10x12 Roller bearing ¢8x10x12 2
12 13142/2V7TF IhE B 2 Plug, oil passage 1
13 GB/T279 Hi7k 6003 Bearing 6003 1
14 11124/2V77F T2 & 13.5x2. 5 O-ring 1
15 GB/T6177.1 BERE M10 Nut M10 1
16 GB/T3452.1 Bz tpE & 13x1.4 O-ring 1
17 37810/173F LM AR A Oil sensor 1

—1--




E-1 #5552 5 CRANKCASE ASSY

g F MRS = 4 R Deserivti 51 % 1
S/N Part No. =" i esenption Quantity Remark
18 GB/T16674.1 122 M6x16 Bolt M6x16 2
19 19821/2V77F il AR 1 Slide plate, crankcase | 1
20 19825/2V77F HETE S Slide plate, crankcase 1l 1
21 GB/T16674.1 124 M6X 12 Bolt M6x12 4
22 20150/2V77F R M A Nipple, exhaust 1
23 34700/2V77F HEB AL Motor, starting 1
24 34713/2V77F B HEALERLEE ¢ 10X 12 Dowel pin, Motor, starting 2
25 34750/2V77F R BENEREEA S Connecting member set, starting motor 1
26 28652/2V77TF A FALIEAE M8x110 Bolt M8x110 2
27 34911/2V77F BUKZR B Rk 84S Stud 2
28 20152/2V77F R Pipe, exhaust 1
29 20130/2V77F RREE RIS Clamp set, exhaust pipe 1
30 20154/2VTTF BB I Clamp, exhaust pipe 2
31 154532V77F 503 Valve piece 1
32 322132V77F £ Clamper, cord 1
33 GB/T16674.1 12k M6x16 Bolt M6x16 2
34 GB/T16674.1 IEAE M6x30 Bolt M6x30 2

"D




E-2 48 6 41k CRANKCASE COVER ASSY

55 B A=) T ErY Descrinti H & IE
S/N Part No. =7 i esenption Quantity Remark
1 11311/2V77F b A 55 Crankcase cover 1
2 12256/1P64FV AELKIZ R M8x50 Bolt M8x50 9
3 13180/2V77F i fil 3 38x58x8 Oil seal, crankshaft 1
4 15410/2V77F HILIHH R 2% S Oil filter Assy 1
5 GB/T16674.1 2 M6X25 Bolt M6x25 3
6 15115/2V77F PR SN T Rotor, outer, oil pump 1
7 15114/2V77F LIRS Rotor, inner, oil pump 1
8 15116/2V77F AL 2= Al Shaft, oil pump 1
9 15112/2V77F HLIH 2R 75 Cover, oil pump 1
10 15118/2V77F HLIHIR & ol Set pin, oil pump 2
11 GB/T70.1 BRET M6x16 Screw M6x16 2
12 15126/2V77F MBS R Inserter, driven gear 1
13 15029/2V77F WL 2R Fily 9 2 - B 1
14 151002V77F BV 8 Oil pump Assy 1
15 15168/2V77F R Spring 1
16 GB/T308 (5D ER S 9.5 Ball S $9.5 1
17 11119/2V77E P Rl 2 Gasket, crankcase 1

-3--




E-2 48 6 41k CRANKCASE COVER ASSY

F o5 F AR T EY Descrinti & % 1
S/N Part No. =7 i esenption Quantity Remark
18 11118/168F SELLEY & 8x14 Set pin 2
19 GB/T5789 124 M6X 16 Bolt M6x16 3
20 15450/2V77F HLIMEM & Gauze set 1
21 25131/2V77F HiEEE Sliding sleeve 1
22 25132/168F REEERST Washer 1
23 25164/173F VA Al B Snap ring 1
24 25141/2V77F T R Flying block 3
25 251212V77F P MBI 5 Driven gear, regulator 1
26 25163/2V77TF KAl Pin 3
27 25165/173F T N Bh e Washer, driven gear 1
28 25151/2V77F il Regulating shaft 1
29 25120/2V77F T M BN A Ee 41 Driven gear, regulator assy 1
30 15610/2V7T7F P R AL Dipstick with seal 1
31 11113/2V77F THFLIZTE Plug 1
32 15442/2V717F O B 3118 & 13 X2 O-ring ¢ 13x2 2
33 15412/2VTTE BLIH 8T 7% B Oil-filter housing 1

el




- -0

19 11

o I n'-I.r

| = %

18
2y
12 7 1'1
" @ TN
P2
I
4
Fa | 286 Rs - 5 3 i R | &
S/N Part No. SN Description Quantity Remark

1 12411/173F ALk IRk Bolt 1
2 12412/173F AL 3k 7 AR S Washer 1
3 12421/173F ¥ Rubber seal 1
4 12410/173F Sk e 2 Bolt 1
5 12310/2V77F sk 1 Cylinder head cover Assy | 1
6 12312/173F ALk 7 S Gasket, cylinder head cover 1
7 12256/173F AELRAZFE Bolt 4
8 12219/173F HAU TS8R B Circip 1
9 12215/173F HA 15 Exhaust valve guide 1
10 12214/173F HRITEE Intake valve guide 1
11 19711/2V7T7F 5 X Deflector |
12 19721/2V77F TERE T Lead wind cover [ 1
13 12220/2V77F AT Sk A Gasket, cylinder head 1
14 12218/2V717F ALk ERIA d 12%16 Set pin ¢ 12x16 2
15 122102V 77F AEskdls 1 Cylinder head Assy | 1
16 34200/173F KAEFE F6TC Spark plug F6TC 1
17 12253/2V77F HER OB 8 A Stud 2

—5--



E-3 5513k SEk#E 2 I CYLINDER HEAD & CYLINDER HEAD COVER ASSY |

S SR N LR Description & ol
S/N Part No. =" " Quantity Remark

18 14730/173F P4 Seal 1

19 GB/T16674.1 2R M6X 12 Bolt M6x12 6

20 41113/2V77F MR 4 Ring support 1

21 GB/T16674.1 124 M8 X 16 Bolt M8x16 1

2 |378502v77F SR Diode !

23 GB/T6177.1 128 M6 Nut M6 2

--6--



E-4 5513k SEk 5 26 1T CYLINDER HEAD & CYLINDER HEAD COVER ASSY I

FE | MRS S ecerig R | &
S/N Part No. s " escription Quantity | Remark
1 12411/173F AT Sk 2 DR AR Bolt 1
2 12412/173F ALk 7 A A Washer 1
3 12421/173F il Rubber seal 1
4 12410/173F ALK IR AL Bolt !
5 12336/2V77F RSk E 1T Cylinder head cover Assy Il |
6 12312/173F Sk S Gasket, cylinder head cover 1
7 12256/173F ALk RS Bolt 4
8 12219/173F HArTs8FE Circip 1
9 12215/173F HA15% Exhaust valve guide 1
10 12214/173F HRITeE Intake valve guide 1
11 19711/2VT7F 2R3 Deflector 1
12 19723/2V77F TR Lead wind cover Il 1
13 12220/2V77F AL Sk 2 Gasket, cylinder head 1
14 12218/2V77F ATk RE P4 & 12x16 Set pin, ® 12x16 2
15 122302V 77F SELSLALA T Cylinder head Assy Il 1
16 34200/173F KAEFE F6TC Spark plug F6TC 1
17 12253/2V77F HEA T LB Stud 2

-7--



E-4 5513k SEk 5 26 1T CYLINDER HEAD & CYLINDER HEAD COVER ASSY I

| ZWRS . G I
S/N ) FI|’art No = i AE B Description Quantity Remark
18 14730/173F i = Seal 1
19 GB/T16674.1 124 M6x12 Bolt M6x12 5
20 15651/2V77TF IRIE S Oil plug 1
21 15652/2V77F MUt 28 %5 3 ] Seal 1
22 41113/2V77F e Ring support 1
23 GB/T16674.1 1244 M8x16 Bolt M8x16 |

--§--



E-5 (4 15 215 4T 5 i CRANKSHAFT, PISTON, CONNECTING

Fe ]l 2w ARS % m & % Description R & I
S/N Part No. = 4 Quantity Remark
1 13311/2V77F ISR | Piston ring [ 2
2 13312/2V77F EER T Piston ring 1I 2
3 13322/2V77F TIEZ Side rail 4
4 13321/2V77F o Expander 2
5 13320/2V77F WIS Scraper ring set 2
6 13222/173F TSR AP Piston pin circlip 4
7 13211/2V77F 1% Piston 2
8 13221/2V77F T EEAY Piston pin 2
9 13131/2V77F EF Connecting rod 2
10 13132/2V77F ENFE Connecting rod cover 2
11 13133/173F USRI Bolt 4
12 13118/173F [ Wood ruff key 1
13 13111/2V77F ith 4l Crankshaft 1
14 14211/2V7T7F ERS E5h k% Timing driving gear 1
15 13300/2V77F IR S Piston ring set 2
16 13130/2V77F ERUAA Connecting rod assy 2
17 13110/2V77F Al 2l A Crankshaft assy 1
18 13119/2V77E Al R T Adjusting washer 1

-9--




E-6 " HEEE A A ST HRE 445 COMBINATION OF CAM SHAFT & VALVE ROCKER

W 13‘%@%12 -:}_Jf
e % \Q.lﬁ

g E N A=) . A - H = % JE
S/N Part No. SN Description Quantity Remark
1 14416/173F AT TE] BRI T R R Lock nut 4
2 14413/173F PR Tl R Y Sleeve 4
3 14411/173F SR Valve rocker 4
4 14415/173F AT BE R TS Adjusting bolt for valve gap 4
5 14261/173F S5 Pusher guide 2
6 14250/2V717F AT A Pusher 4
7 GB/T16674.1 1242 M6x20 Bolt M6x20 2
8 14450/2V77F FiRE A A Rocker arm Assy,lower 1
9 14100/2V77F Al R AL A Camshaft assy 1
10 14711/182F A Intake valve 2
11 14721/182F A Exhaust valve 2
12 14753/173F HEA T Spring retainer, exhaust valve 2
13 14755/173F SRE:E Valve spring 4
14 14757/173F HEA ] 5 Spring seat, exhaust valve 2
15 14751 /173F BT 5 R Spring seat, intake valve 2
16 14758 /173F HeA I ToE Cap 2
17 14410 /173F ATEERRAS Valve rocker assy 2

--10--




FF 5 A=) = o= % 1E
EH H 2 WK Description
S/N Part No. = P Quantity Remark
18 14117/2V717F PRl R R Adjusting washer 1
19 11118/173F SERTEY & 8x12 Set pin & 8x12 1

w11--




E-7 et Bk HERE

% CARBURETOR ASSY & INLET PIPE ASSY

T

; 2.3

0 g F:
.ﬂ!,— 11

&

o5 A AR T = N . H = % JE
=z YA
SN Part No. £ M 4O Description Quantity | Remark
1 17311/2V77F BEE Inlet pipe 1
2 12254/2V77F B O Inlet gasket 2
3 16142/2V77F A 2R Carburetor gasket 2
4 16421/2V77F BIER#IRAT Idle adjustment screw 1
5 16250/2V77F IR A =4k Mixture chamber body 1
6 16251/2V77F EELRlik=4 Main nozzle 1
7 16254/2V77F = 5% VH Main jet 1
8 16230/2V77F FTrdE Float 1
9 16219/2V77F A S Float chamber gasket |
10 16211/2V77F A Float chamber 1
11 16216/2V77F TF T ZE U IRET S P Washer 2
12 16215/2V77TF F T ERUMIRET Float chamber drain Screw 1
13 16213/2V77F JERHRET Screw 1
14 16141/2VT7F AL 24z Connecting block 1
15 16331/2V77F BELJR ) Choke 1

—12--




E-7 et Bk HERE

% CARBURETOR ASSY & INLET PIPE ASSY

Suon zﬁ-

F10
i

B | ZW AR e . ) i I I
=
S/N Part No. = A Description Quantity | Remark
16 16332/2V77F RELALT T 3l Choke stem 1
17 16312/2V77F T35 1 R 2 st Airproof washer 1
18 16311/2V77F e AT Throttle lever 1
19 16313/2V77F T RE R Washer 1
20 GB/T16674.1 B2AT M4 Screw M4 2
21 16314/2V77F TR R S Cover 1
22 16148/2V77F BRI FF 5% Choke switch 1
23 16280/2V77F WERIIHE Throttle unit 1
24 16422/2V717F TRA bL R BB AT R Spring, mixture adjustment screw 1
25 16425/2V717F TRA AR RRAT Mixture adjustment screw 1
26 16330/2V77F BRI 4L A Choke unit 1
27 16210/2V77F FrEHE Float chamber 1
28 16100/2V77F A 7% Carburetor Assy 1
29 16240/2V717F F e A A Float needle 1
30 17190/2V77F EstlsEnae SR iy Bracket, air cleaner 1

—13--




E-7 AL & k. S

si—o S H

% CARBURETOR ASSY & INLET PIPE ASSY

FF 5 F 4 RS = 4 Descrinti W E % 1E
S/N Part No. =7 4 esenption Quantity Remark
31 16143/2V77F b il FR R4S M6 X 120 Bolt M6x120 2
32 17332/2V77F EAE B P gasket, inlet pipe 1
33 12256/1P64FV 12 M8 X 50 Bolt M8x50 4
34 16731/2V77F TR R SCHER 1
35 16735/2V717F R R I E Outlet pipe, fuel pump 1
36 16936/2V77F e T Clamp, pipe | 3
37 16937/2V7T7TF TSI Clamp, pipe Il 3
38 16870/2V77F ORI T A2 A 1
39 16734/2VTTF VR ﬁi&?ﬂi"" Inlet pipe, fuel pump 1
40 16737/2V717F RIMRE SR Vacuum pipe, fuel pump 1
41 16733/2V77F awii ﬁﬂ)# Washer, fuel pump 2
42 GB/T16674.1 12 M6>12 Screw M6x12 2
43 16732/2V77F HE T Washer [ 1
44 16700/2V77F IR R Fuel pump Assy 1
45 16738/2V7TF I Washer I 1
46 GB/T16674.1 1EFE M6%16 Bolt M6x16 1

-14--




E-8 55

JETE 75 M A AIR CLEANER ASSY

55 B A AR=? . . o & % E
S/N Part No F i 4 A WK Description Quantity | Remark
1 17131/2V77F AR Air cleaner housing 1
2 17150/2V77F TR R Clamp, air cleaner 4
3 17134/2V77F YR AHIE N ER 1
4 GB/T16674.1 H2FE M6 X 25 Bolt M6x25 2
5 17130/2V77F T A Filter element 1
6 17111/2V77F RS Air cleaner cover 1
7 171512V77F bt Y i Bolt, air cleaner 2

—-15--




E-9 74 75 2840 /4 MUFFLER (OPTION)

T MR * H M 4 Description & ol
S/N Part No =" o Quantity Remark
1 18100/2V77F VH P s I Muffler assy 1
2 GB/T6170 BERE M8 Nut M8 4
3 12255/2V77F HA DO F Exhaust pipe gasket 1
4 18111/2V77F HEAE Exhaust pipe 1
5 GB/T16674.1 124 M8x16 Screw M8x16 4

--16--




E-10 [ it s 24814 RECOIL STARTER

o5 A AR T N L H = % JE
S/N Part No R LA Description Quantity | Remark
1 19710 SR B 2H A Fan hood assy 1
2 GB/T6177.1 2R} M6 Nut M6 4
3 27315/173F A IEET Set screw 1
4 27341/173F G Spring lid 1
5 27311/173F JE prn 2 Friction spring 1
6 27331/173F R Ratchet 2
7 27312/173F RN SR Ratchet spring 2
8 27351/182F el Starter rolls 1
9 27319/182F Gy Spiral spring 1
10 27313/168F e Rope 1
11 27361/168F S Pulling handle 1
12 27380/182F Ah A Casing 1
13 27300/182F RIS 4 Recoil starter 1
14 GB/T16674.1 124 M6 X 8 Bolt M6x8 3
15 GB/T5282 HBUR4ET st4.2X 19 Screw st4.2x19 2
16 19714/2V7T7F 4R Wind plate 1
17 27320 T AL s 1

w17




E-10 [ it s 24814 RECOIL STARTER

FE | EWRS - Ny " B | &

S/N Part No ST Description Quantity Remark
18 16733/2V77F SRS Oy Gasoline pump gasket 2
19 GB/T16674.1 IE4: M6%16 Bolt M6x16 2

--18--




E-11 5354 24 REGULATING CONTROL SYSTEM

18

g EWERS P, Deserioti o
S/N Part No < i b escription Quantity Remark
1 26420/2V77F W S AR AL Regulating board 1
2 26341/2V7T7F A BT Pulling rod 1
3 26363/2V77F AN 5 Back spring 1
4 26336/2V7TF BRI AT T Choke link T 1
5 26338/2V77F RELJR T A 1T Choke link II 1
6 26362/2V7TTF VR U R A Lock bolt 1
7 26331/2V77F T Regulating arm 1
8 GB/T6177.1 2R M6 Nut M6 1
9 GB/T16674.1 AR MBx 16 Bolt M8x16 2
10 26415/2V77F W B Regulating spring 1
11 26364/2V7TF ol U B Fine regulating spring 1
12 26430/2V77F Fhadl s Hand grip assy 1
13 26321/168F T Clamp, regulating sway bar 1
14 16148/2VTTF B ITT 2K Switch, choke 1
15 26335/2V77F BELBT e 1T Clamp, Choke link II 1
16 26334/2V7TTF BRI A4k T Clamp, Choke link I 1
17 26342/2VITF U BE TR IR T Clamp, pulling rod 1
18 26412/2VITE Fi Hand grip 1
19 26413/2V7TTE = Fixed mount 1

--19--




E-12 Y ##14+ FLYWHEEL

F | % @RS = - uf Deseriot o
S/N Part No =7 8 escription Quantity Remark
1 27500/2V77F E A Flywheel 1
2 27519/2V77F KRR Washer, flywheel 1
3 27515/2V77F REMERE M20x2 Nut M20x2 1
4 19722/2V77F TKE KU Flywheel fan 1
5 19720 W XU E MR L 1
6 GB/T16674.1 1242 M8x16 Bolt M8x16 3
7 27371 VG Starting flange 1
8 27373 HEN B FRIZ S M2 X 1.5X 28 Bolt M12X1.5%X28 1
9 GB/T16674.1 1242 M6%30 Bolt M6x30 2
10 31250/2V77F O HLE T2 1

w20




E-13 /5 -k Z: B 24 IGNITION COIL

FF 5 L V=) = w4 A Descrioti o= % 1
S/N Part No =" i eserption Quantity Remark

1 34500/2V77F A RBAE T Ignition coil assy | 1

2 34400/2V77F SOCATES !

3 34800/2V77F Ak Ignition coil assy II 1

4 34911/2V77F FUKER BB R SiAs: Stud 2

5 GB/T16674.1 12 M6x25 Bolt M6x25 2

6 GB/T16674.1 1M M6x12 Bolt M6x12 1

-21--




E-14 28036 &8 8k (EH ) STARTING MOTOR CONTROL BOX ASSY (ORTION)

55 F H A AR T = ” - B % IE
S/N Part No Ml Description Quantity Remark
1 35412/2V77F B X P Clamp ring 1
2 35413/2V717F BFRLTT ¢ 2 BBl Gasket 1
3 27386/2V77TF et Control front cover 1
4 27387/2V71TF Pt By 4R Fixed mount 1
5 35411/2V77F ENEH-TT Key switch 1
6 35240/2V77F R Fuse 1
7 31112/2V77F —RE diode 1
8 35341/2V77F i G s 5 Control rear cover 1
9 35345/2V77F JE ERAS Attachment bolt 1
10 28411/2V77F 2 i { g g Circuit protector 1
11 28412/2V71TF 2R e i s S Fixed mount 1
12 28413/2V77F AR Spring 1
13 28414/2V717TF 20 B [P e Circuit protector map 1
14 28410/2V77F LRBs Ry A Al Circuit protector assy 1
15 GB/T-818 7R R SLARET M3x12 Bolt M3x12 2
16 35411/2V77F 4 Key 1

-2




E-15 ®ynds ORISR ghEH &R & H) RECTIFIER(OPTION)

P = e A=) = . = % 1E
= Descrinti
S/N Part No Ml esceription Quantity Remark
1 35412/2V77F R As Rectitier 1
2 GB/T 16674.1 124 M6x12 Bolt M6x12 1

-23--




E-16 lift EMBLEM

GASOLINE ENGINE 1

MOQEL: ZVTTF-A ENGINE No. IS ((
DIBPLACEMET: Sfdcc RATED SPEED: Aﬁl-m

RATEDPOWER : 12N WEIGHT: 44k

YEAR : 32008

"‘HDIIBD[MG LIFAN POWER CO. LTD
Na. TANG NEW STREET, NANAN DISTRICT
CHONGG!N@ 400084, RR. CHINA

/A WARNING

Please read the user s manual
carefully before operating the
general gasoline engine. 7

/A WARNING

To keep exhaust gas from accumuiating,

provide adequate ventilation.

& Warning

Mot exhaust can burn you
Stay away If engine has
Boen running.

O

QNIC
«"‘ G&,’

C2VTTF-A%
L IFEAN

The boit should be

MAINTAIN AIR CLEANER

connectad 1o $e
cathoda of battery.

The boit should

/A WARNING

Check that there is not any
fuel spllling or fuel leakage.

/\ WARNING

Before operation, be sure o
cllinio the crankcase. Please refer fo User Manual

pacified engine

be connect ei

TR0 DETOra SINING Sngins for further information
o5 F # A AR T = o e ANH Deserin H = % IE
S/N Part No =" 8 eseription Quantity Remark

1 68122 FARRIL AL Emblem, nameplate 1
2 68231/2V77F FERT TSR TE Emblem, choke lever 1
3 68129 ST Model label |
4 68123 FRshhie Emblem, hand 1
5 68227/168F [543 8 B BT Emblem, read owner’s manual 1
6 68124/168F R R Emblem, Hi-temp 1
7 68228/168F R — A ARR 5T Emblem, Notice: CO 1
8 68211/168F VEE A WG AE Emblem, fuel 1
9 68223/168F ZR AL (R S T Emblem, maintenance of air cleaner 1
10 68225/168F VE BT LIS A Emblem, Note: add oil before using 1
11 68213/182F-AS SR IG T Emblem, “-” pole 1
12 68212/182F-AS ERRISTE Emblem, “+” pole 1
13 68222/168F RN A Emblem, adding oil 1
14 68226/2V17F AT Emblem, tortoise and rabbit 1

1

-4




IR AT A IARLAT FR 22 7]

Chongqing Lifan Power Co., Ltd.

RN ABRILA IR F
Hudik: EPRTT R R DGIESE R 38 5

B (023) 61663497
R (023) 61663498
MR%: 400064

Ml: www.lifan.com.cn

LB Ifec@vip.sina.com

Chonggqing Lifan Power Co., Ltd.

Add: N0.38 Haitang New Street Nanan
District Chongqing

Tel: (023) 61663497

Fax: (023) 61663498

Postal code: 400064

http:// www lifan.com.cn

e-mail: Ifcc@vip.sina.com

2006 £ 6 HEE—hK



